NOTE: THIS IS A COURTESY COPY OF THIS RULE. ALL OF THE DEPARTMENT’S RULES
ARE COMPILED IN TITLE 7 OF THE NEW JERSEY ADMINISTRATIVE CODE.

N.J.A.C. 7:10
Safe Drinking Water Act Rules

Statutory authority: N.J.S.A. 13:1D-1 et seq., 58:11-9.1 et seq., 58:11-23 et seq., and 58:12A-1 et seq.
Date last amended: September 4, 2018

For regulatory history and effective dates, see the New Jersey Administrative Code

Table of Contents
SUBCHAPTER 1. GENERAL PROVISIONS ..ottt 1
8 O O N 11T ] 1 YO PP U TSP TP TP PO PRORPPIR 1
7:10-1.2 Scope, applicability and PUIPOSE........cueiieiecieie et sre e sre e re e 1
0 0T B I T 4 T o] PSSR PR 1
7:10-1.4 Procedures for inspections and sanitary surveys of water SyStems...........c.ccccvveveveevecrneseennnn, 7
[...]
two pretreatment units is required for surface water treatment.

Sufficient data shall be included in the engineer's report submitted pursuant to N.J.A.C. 7:10-11.5
to establish the type and application rate of the chemicals required for pretreatment.

Each pretreatment basin shall be equipped with a drain or drains to facilitate dewatering.

Adequate provision shall be made for the removal of sludge. Where sludge is expected to be
voluminous, consideration should be given to mechanical methods of removal.

Water treatment sludge shall be disposed of in accordance with applicable State and Federal law
and regulations.

(b) Pretreatment chemicals shall be applied to water where there is sufficient agitation to ensure rapid and
uniform dispersion of each chemical throughout the water, such as at pump suctions, rapid mix basins
or static mixers.

(c) Regulations for flocculation are as follows:

1.

2.

Flocculation is required for all surface waters.

Flow-through velocities shall not be less than 0.5 feet per minute or greater than 1.5 feet per mi-
nute, with a detention time for floc formation of not less than 30 minutes.

Flocculation shall be accomplished by agitation under mixing conditions. Agitators shall be driven
by variable speed drives, with the peripheral speed of paddles ranging from 0.5 to 3.0 feet per
second.

The flocculation unit shall have compartments and inlet and outlet facilities to minimize short-
circuiting and to permit floc to pass from the flocculator to the subsequent treatment unit without
impairment. The velocity of flocculated water through pipes or conduits to settling basins shall
not be less than 0.5 or greater than 1.5 feet per second.

Flocculation (or reaction) time for solids contact units shall be calculated based on the input flow
and the volume occupied by the agitated mixture of slurry with the water being treated. For hori-
zontal flow units, the calculation shall be based on the volume of the flocculation or reaction cham-
ber.

(d) Regulations for sedimentation are as follows:

1.

Pretreatment by sedimentation is required for all surface waters, unless pilot test data submitted
pursuant to N.J.A.C. 7:10-11.8(d)1 demonstrate that sedimentation pretreatment is not necessary.

87



NOTE: THIS IS A COURTESY COPY OF THIS RULE. ALL OF THE DEPARTMENT’S RULES
ARE COMPILED IN TITLE 7 OF THE NEW JERSEY ADMINISTRATIVE CODE.

2. The minimum depth of the sedimentation basin shall be 10 feet, with ample allowance for sludge
accumulation or sludge removal equipment and a depth of water flow of at least six feet.

3. Inlet and outlet facilities shall be designed so as to minimize short-circuiting. Submerged inlet
ports shall be located so as to avoid creating a disturbance of the settled floc.

4. The maximum surface loading rates (gallons per minute per square foot) are as follows:

Flocculation

or lron

or Manganese Lime

Removal Softening
Ground Water 0.5 1.0
Surface Water 0.375 0.75

5. For around-end baffling in a horizontal plane, the maximum surface loading rate pursuant to (d)4
above shall be reduced by 50 percent.

6. For horizontal units, the minimum detention time shall be four hours for surface water and two
hours for lime softening treatment plants.

7. The water velocity through settling basins shall not exceed 0.5 feet per second.
8. The Department may approve the use of tube or plate settlers if justification is provided for reduced
detention times. In such cases, a pilot plant study shall be implemented to demonstrate satisfactory

operation.

i. Sufficient freeboard shall be provided above the top of the settlers to prevent freezing of the
units in outdoor installations. The construction of outdoor units is discouraged.

ii. The maximum surface loading rate shall not exceed two gallons per minute per square foot of
horizontal tube settler area.

9. Outlet weir loadings shall not exceed 20 gallons per minute per foot of length of settled water.
When orifices are used rather than weirs, their size, number and arrangement shall be such as to
produce loadings equivalent to the requirements for weirs. Weirs or orifices shall be arranged to
produce uniform flow rates over the area of the sedimentation tank.

(e) Regulations for solids-contact units are as follows:

1. Solids-contact units for flocculation, lime softening, iron or manganese removal, and for settling.

2. Solids-contact units shall be installed and initially operated under the supervision of the manufac-
turer's representative.

88



NOTE: THIS IS A COURTESY COPY OF THIS RULE. ALL OF THE DEPARTMENT’S RULES

3.

ARE COMPILED IN TITLE 7 OF THE NEW JERSEY ADMINISTRATIVE CODE.

Each solids-contact unit shall facilitate satisfactory flocculation of the water before it enters the
settling area.

Surface loading rates for solids-contact units shall be calculated on the basis of the input flow and
the horizontal area of flow in the clarification zone at a level five feet below the level of the dis-
charge weirs or orifices. The maximum surface loading rates (gallons per minute per square foot)
are as follows:

Flocculation

or lron

or Manganese Lime

Removal Softening
Ground Water 1.0 2.0
Surface Water 0.75 1.5

5.

10.

Each solids-contact unit shall be equipped with sampling taps to facilitate collection of water sam-
ples from various locations within the unit to ensure its efficiency.

Outlet weir loadings shall not exceed 20 gallons per minute per foot of length of softened water,
or 10 gallons per minute per foot of length of flocculated water. Where orifices are used rather
than weirs, their size, number and arrangement shall be such as to produce loadings equivalent to
the requirements for weirs. Weirs or orifices shall be arranged to produce uniform vertical flow
rates over the area of the solids-contact unit.

Each solids-contact unit shall be equipped for effective concentration of sludge and to facilitate
sludge draw-off and disposal.

Sludge piping shall be arranged so as to facilitate operation and cleaning. Piping shall not be less
than three inches in diameter and shall allow for flushing with clear water.

Sludge valves shall be located outside of the solids-contact tank.

Each solids-contact unit shall be equipped to allow manual override of any pre-set automatic in-
termittent withdrawal of sludge.

7:10-11.14 Filtration

(a) General requirements for filtration are as follows:

1.

2.

Each filter unit shall be provided with equipment which facilitates cleaning, and placing or replac-
ing the filter medium.

Each filter unit shall be provided with equipment for backwash (except for slow sand filtration).

89



3.

NOTE: THIS IS A COURTESY COPY OF THIS RULE. ALL OF THE DEPARTMENT’S RULES
ARE COMPILED IN TITLE 7 OF THE NEW JERSEY ADMINISTRATIVE CODE.

Surface water treatment facilities shall be equipped with a continuous or sequencing turbidity mon-
itoring device for each filter unit and a continuous turbidity monitoring device for the plant efflu-
ent. The sequencing devices shall automatically analyze and record each filter unit effluent turbid-
ity at least once every 15 minutes.

(b) Total filtration capacity shall be such that, with one unit out of service, the maximum filtration rate of
any of the remaining units will not exceed the requirements established at N.J.A.C. 7:10- 11.14(c)2.

(c) Filter unit design requirements are as follows:

1.

Filter units shall not contain any contamination hazards, single walls between treated and untreated
water, or plumbing cross connections.

Pressure filtration rates shall not exceed a loading rate of three gallons per minute per square foot
unless approved by the Department.

Pressure filter units shall not be used for surface water treatment.

The filtration rate for rapid sand and mixed media shall not exceed five gallons per minute per
square foot.

Size requirements for filter media are as follows:

I.  For rounded particles, maximum effective size shall be 0.55 mm.

ii. For angular particles, maximum effective size shall be 0.45 mm.

iii. The maximum uniformity coefficient shall be 1.6.

iv. The minimum thickness of filter media shall be 24 inches.

v. The maximum head loss through filter medium shall be eight feet of water.

Regulating valves shall be provided for the control of filtration rates.

When dual media filters with sand and anthracite beds are used, the anthracite particles may be
twice the effective size required under (c)5 above. The sand bed shall be a minimum of 12 inches

thick.

At least 12 inches of graded gravel shall be placed over the underdrains or another filter media
support method specifically designed by the filter media manufacturer shall be used.

Slow sand filter units may be used if approved by the Department. The Department shall approve

the use of slow sand filters if the applicant demonstrates the adequacy of such water treatment
technology through pilot plant tests on the source of water to be treated.

90



NOTE: THIS IS A COURTESY COPY OF THIS RULE. ALL OF THE DEPARTMENT’S RULES
ARE COMPILED IN TITLE 7 OF THE NEW JERSEY ADMINISTRATIVE CODE.

(d) Granular activated carbon (GAC) may be used as a filter medium provided the filter unit meets the
filter design requirements of (c) above, and adequately controls bacterial growth in the filtered water,
incorporates backwash equipment, and facilitates replacement of medium when necessary.

(e) Regulations for backwash water are as follows:
1. Backwash water shall be filtered water.

2. The available wash rate shall be a minimum of 15 gallons per minute per square foot and shall
provide for a minimum of 30 percent expansion of the filter medium. Supplemental washing fa-
cilities such as surface wash or air scour units shall be provided.

3. Reduced pressure zone backflow preventers shall be installed to prevent back siphonage of filter
surface wash water.

4. Backwash water shall not be discharged to a sanitary sewer system except in accordance with the
New Jersey Pollutant Discharge Elimination System rules, N.J.A.C. 7:10-14A, and with written
approval from the appropriate sewerage authority. Direct connections between backwash water
lines and sanitary or storm sewer lines are prohibited. Discharges shall be made through an above-
ground air gap.

7:10-11.15 Miscellaneous treatment processes
(a) Regulations for aeration are as follows:

1. The supplier of water shall evaluate each aeration treatment unit for its effectiveness in water
treatment and adequate protection of the water.

2. Because of the large variation in aeration treatment unit's effective air to water ratios, the Depart-
ment does not set minimum standards for the air to water ratio. The Department shall review and
approve the design of each such treatment unit during its review of a permit application under this
subchapter.

3. Any aeration process not subject to filtration for particulate removal must meet the following min-
imum requirements for protection against dust, insects, and bacteriological contamination:

i. All air entering an induced or forced air aeration unit shall be passed through a corrosion-
resistant screen of not less than 24 mesh.

ii. All aerators, except those followed by flocculation, sedimentation and filtration units, shall be
constructed so as to prevent contamination by birds, insects, wind-borne debris, rainfall and
water draining off the exterior of the aerator.

iii. All forced air aeration units shall be equipped with air filters, including a filter to remove en-
trained oil when applicable.

91



NOTE: THIS IS A COURTESY COPY OF THIS RULE. ALL OF THE DEPARTMENT’S RULES

ARE COMPILED IN TITLE 7 OF THE NEW JERSEY ADMINISTRATIVE CODE.

(b) Regulations for water softening are as follows:

1. A public community water supply shall not be softened to zero hardness. Where water is softened,
it shall be blended with unsoftened water to ensure that the delivered water contains a minimum
hardness of 50 mg/l as calcium carbonate (CaCO[3]) prior to distribution.

2.

3.

4.

Where carbon dioxide is used for recarbonation, the minimum detention time shall be 20 minutes.
For lime softening, a shorter detention time may be utilized.

A rapid filter unit shall be used following any lime softening treatment unit.

For ion-exchange softening, the following requirements apply:

Vi.

The ion-exchange process shall not be used to remove iron and manganese.

. Pretreatment is required for an ion-exchange process if the iron content of the water exceeds

0.3 mg/l and/or the manganese content exceeds 0.05 mg/I.

The design criteria for ion-exchange softening treatment units are as follows:

(1) The maximum operating exchange capacity shall be 20 to 35 kilogram per cubic foot.
(2) The minimum resin bed depth shall be 36 inches.

(3) The softening flow rate shall be two to six gallons per minute per cubic foot.

(4) The backwash flow rate shall be five to six gallons per minute per cubic foot.

(5) The salt application rate shall be five to 20 pounds per cubic foot.

(6) The brine concentration shall be eight to 16 percent.

(7) The regeneration brine contact time shall be 25 to 45 minutes.

(8) The rinse water flow rate shall be one to five gallons per minute per cubic foot.

(9) The rinse water volume requirement shall be 20 to 40 gallons per cubic foot.

. Household-type units in parallel are prohibited.

Acceptable hardness levels may be achieved by blending softened and unsoftened water.
Alternate methods of hardness removal shall be used if dissolved solids and/or sodium con-

centrations in the finished water exceed the limits established in the State secondary drinking
water regulations at N.J.A.C. 7:10-7.2.

92



NOTE: THIS IS A COURTESY COPY OF THIS RULE. ALL OF THE DEPARTMENT’S RULES
ARE COMPILED IN TITLE 7 OF THE NEW JERSEY ADMINISTRATIVE CODE.

vii. Sequestration, as a substitute for hardness removal, shall not be used where raw water hardness
levels exceed 300 mg/l.

(c) Regulations for the removal of iron and manganese are as follows:

1. All raw water in which iron levels exceed 0.6 mg/l and/or manganese levels exceed 0.1 mg/l shall

be treated to remove the iron and/or manganese in excess of the limits in the State secondary
drinking water regulations at N.J.A.C. 7:10-7.2.

. Ground water in which iron and/or manganese levels exceed the limits in the State secondary

drinking water regulations but do not exceed the limits specified in (c)1 above may be treated using
a sequestering agent.

Pressure filtration rates for iron and/or manganese removal shall not exceed three gallons per mi-
nute per square foot.

(d) Regulations for corrosion control are as follows:

1.

5.

Corrosion control treatment shall be employed when the water is corrosive to the distribution sys-
tem or plumbing.

When the hardness of the water is less than 50 mg/l as CaCO[3], neither caustic soda (sodium
hydroxide) nor soda ash (sodium carbonate) alone shall be used to control corrosion unless used
in conjunction with a corrosion inhibitor.

For smaller installations (less than 100 gallons per minute), calcite filters may be used for corrosion
control.

Corrosion-inhibiting compounds designed to provide a protective film on the walls of distribution
mains shall not be used unless approved by the Department. The approval will be based on either
pilot plant or water system operational data on the use of the compound submitted by the public
community water system.

Cathodic protection shall not be used for internal corrosion control in water mains.

(e) Regulations for taste and odor control are as follows:

1.

2.

Corrective treatment shall be employed to control objectionable tastes and odors in all waters.

Aeration, chlorine, chlorine dioxide, copper sulfate, 0zone, potassium permanganate, granular ac-
tivated carbon and powder activated carbon are acceptable for taste and odor control treatment.

If copper sulfate or other copper compounds are used to treat water, the residual copper levels in
the distribution system shall not exceed 1.3 mg/I.